M ASSEMBLY INSTRUCTIONS

MAGNUSSEN® INSTRUCTIONS DE MONTAGE
HOME INSTRUCCIONES DE MONTAIJE

MODEL/ MODELE/ MODELO: B5684-40 LANDSCAPE MIRROR

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY.
IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE
ASSEMBLY PROCESS, IT IS STRONGLY RECOMMENDED TO ENLIST THE ASSISTANCE OF ONE OR MORE PERSONS.
IN CASE OF EXCESS STAIN, WIPE THE BOTTOM OF THE UNIT BEFORE PLACING ON ANY SURFACE.

ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES
PIEOCES SONT LOURDES. POUR EVITER TOUTE BLESSURE ET POUR VOUS. ASSURER QUE LE PRODUIT NEST
PAS ENDOMMAGE' PENDANT L'ASSEMBLAGE, NOUS VOUS RECOMMANDONS DE FAIRE APPEL A UNE OU
PLUSIEURS AUTRES PERSONNES. EN CAS DE TACHE EXCESSIVE, ESSUYEZ
LE FOND DE L'UNITE' AVANT LE PLACEMENT SUR N'MPORTE QUELLE SURFACE.

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO, ESTAS. PIEZAS SON PESADAS.
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES
ENSAMBLADO. SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS.

WARNING: PROTECTIVE GLIDE IS PLACED UNDER EACH LEG OF THE FURNITURE TO RESIST SCRATCHES ON FLOOR SURFACE.
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO SCRATCHES AND MARKINGS, IF YOU ARE NOT SURE
CONSULT WITH YOUR DEALER.
AVERTISSEMENT. LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER.
CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE.CONSULTER LE MARCHAND.

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

No#/ QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
Flat washer/ Rondelle plate/ Arandela plana 35/16"x19x2mm
A Lock washer/ Rondelle de blocage/ Arandela de bloqueo ?5/16"x12x2mm @)))))@ )] 8PCS
Bolt/ Boulon/ Tornillo ?5/16"x1-3/4"L
B Allen Key / Clé Allen / Llave Allen 4mm S 1PC
LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
No#/ QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
1 PB5684-40LM 1PC
LANDSCAPE MIRROR
) PB5684-40MS
Mirror Support Rail / Rail de soutien du miroir / suporte para espejo 2pCS
3 PB5684-22D IPC
DOUBLE DRAWER DRESSER
NOTE: |
ASSEMBLE UNIT ON A SOFT SURFACE.
ASSEMBLEZ LUNITE SUR UNE SURFACE MOLLE.
ENSAMBLE LA UNIDAD EN UNA SUPERFICIE PLANA Y SUAVE.
DO NOT TIGHTEN BOLTS UNTIL THE UNIT IS COMPLETELY ASSEMBLED. WARNING:
NE SERREZ PAS LES BOULONS JUSQU’A CE QUE LUNITE SOIT COMPLETEMENT ASSEMBLEE. ONLY USE THE HAND

NO APRIETE LOS TORNILLOS HASTA QUE LA UNIDAD ESTE COMPLETAMENTE ENSAMBLADA. TOOLS PROVIDED




w ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN INSTRUCCIONES DE MONTAJE

HOME ‘
MODEL/ MODELE/ MODELO: B5684-54H QUEEN PANEL BED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-54F QUEEN PANEL BED FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY.
IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE
ASSEMBLY PROCESS, IT IS STRONGLY RECOMMENDED TO ENLIST THE ASSISTANCE OF ONE OR MORE PERSONS.
IN CASE OF EXCESS STAIN, WIPE THE BOTTOM OF THE UNIT BEFORE PLACING ON ANY SURFACE.

ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES
PIEOCES SONT LOURDES. POUR EVITER TOUTE BLESSURE ET POUR VOUS. ASSURER QUE LE PRODUIT N'EST
PAS ENDOMMAGE' PENDANT L'’ASSEMBLAGE, NOUS VOUS RECOMMANDONS DE FAIRE APPEL A UNE OU
PLUSIEURS AUTRES PERSONNES. EN CAS DE TACHE EXCESSIVE, ESSUYEZ
LE FOND DE L'UNITE' AVANT LE PLACEMENT SUR N'IMPORTE QUELLE SURFACE.

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO, ESTAS. PIEZAS SON PESADAS.
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES
ENSAMBLADO. SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS.

WARNING: PROTECTIVE GLIDE IS PLACED UNDER EACH LEG OF THE FURNITURE TO RESIST SCRATCHES ON FLOOR SURFACE.
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO SCRATCHES AND MARKINGS, IF YOU ARE NOT SURE
CONSULT WITH YOUR DEALER.
AVERTISSEMENT. LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER.
CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE.CONSULTER LE MARCHAND.

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
A Bolt/ Boulon/ Tornillo ?5/16"x4-1/2"L m 8PCS
B Lock washer "C" / Rondelle de blocage "C" / Arandela de bloqueo "C" 05/16"x34x16x3mm E 8PCS
C Nut/ Ecrou /Nuez ©5/16"x17mm 8PCS
D Wrench / Cl¢/ Llave inglesa 12mm == 1PC
Flat washer/ Rondelle plate/ Arandela plana ?5/16"x19x2mm
E Lock washer/ Rondelle de blocage/ Arandela de bloqueo 05/16"x12x2mm Q}»‘)j)))@i))))) 12PCS
Bolt/ Boulon/ Tornillo 95/16"x1-3/4"L
F Screw/ Vis/ tornillo #25x4mm 8PCS

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
1 PB5684-54H 1PC
QUEEN PANEL BED HEADBOARD
oL PB5684-54H-HL1 \pC
HB KD Left Leg / Jambe gauche de téte de lit KD / Pata izquierda de HB KD
IR PB5684-54H-HL2 1PC
HB KD Right Leg / Jambe droite de téte de lit KD / Pata derecha de la HB KD
3 PB5684-54SR Queen HB Bottom Stretcher / Rallonge inférieure pour téte de \ PC
grand lit / Puente de abajo para Queen Cabezera
4 PB5684-54H-MP B 2PCS
Mending plate / Plaque de réparation / Placa de reparacion
5 PB5684-54F IpC
QUEEN PANEL BED FOOTBOARD
6 PB5684-54R \ —
QUEEN/KING PANEL BED RAILS
NOTE:
ASSEMBLE UNIT ON A SOFT SURFACE.
ASSEMBLEZ CUNITE SUR UNE SURFACE MOLLE.
ENSAMBLE LA UNIDAD EN UNA SUPERFICIE PLANA Y SUAVE.
DO NOT TIGHTEN BOLTS UNTIL THE UNIT IS COMPLETELY ASSEMBLED. WARNING:
NE SERREZ PAS LES BOULONS JUSQU’A CE QUE LUNITE SOIT COMPLETEMENT ASSEMBLEE. ONLY USE THE HAND
NO APRIETE LOS TORNILLOS HASTA QUE LA UNIDAD ESTE COMPLETAMENTE ENSAMBLADA. TOOLS PROVIDED

Page: 1 of 2




ASSEMBLY INSTRUCTIONS
INSTRUCTIONS DE MONTAGE
INSTRUCCIONES DE MONTAIJE

MODEL/ MODELE/ MODELO: B5684-54H QUEEN PANEL BED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-54F QUEEN PANEL BED FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

MAGNUSSEN®

HOME

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ , QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
7 PB5684-54SL \ APCS
Queen Bed Slat / Latte de grand lit / Tornillo para slats cama Queen 1545x76x18mm
8 PB568‘4-54F-SS Slat Support Leg W/Leveler / Jambe de soutien de lattes m 209%34x34mm APCS
avec niveleur / Pata de soporte con Nivelador para slat
Note: Mark
Siderasil A | HBorFB
OOz
Step/ Etape/
Paso 2 E‘ b
R RS o
/7 N
/ \
/ \
[ - \
‘ Sl ) Step/ Etape/
\ & > Paso 3
\ /O | — —
\ T
AN o @ N C
& :
@
@
Step/ Etape/ -
Paso 4

Step/ Etape/
Paso 6

Step/ Etape/
Paso 1

WARNING:
ONLY USE THE HAND
TOOLS PROVIDED

Page: 2 of 2




w ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN"  1NSTRUCCIONES DE MONTAIJE

HOME |
MODEL/ MODELE/ MODELO: B5684-64H KING PANEL BED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64F KING PANEL BED FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY.
IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE
ASSEMBLY PROCESS, IT IS STRONGLY RECOMMENDED TO ENLIST THE ASSISTANCE OF ONE OR MORE PERSONS.
IN CASE OF EXCESS STAIN, WIPE THE BOTTOM OF THE UNIT BEFORE PLACING ON ANY SURFACE.

ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES
PIEOCES SONT LOURDES. POUR EVITER TOUTE BLESSURE ET POUR VOUS. ASSURER QUE LE PRODUIT N'EST
PAS ENDOMMAGE' PENDANT L'’ASSEMBLAGE, NOUS VOUS RECOMMANDONS DE FAIRE APPEL A UNE OU
PLUSIEURS AUTRES PERSONNES. EN CAS DE TACHE EXCESSIVE, ESSUYEZ
LE FOND DE L'UNITE' AVANT LE PLACEMENT SUR N'IMPORTE QUELLE SURFACE.

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO, ESTAS. PIEZAS SON PESADAS.
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES
ENSAMBLADO. SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS.

WARNING: PROTECTIVE GLIDE IS PLACED UNDER EACH LEG OF THE FURNITURE TO RESIST SCRATCHES ON FLOOR SURFACE.
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO SCRATCHES AND MARKINGS, IF YOU ARE NOT SURE
CONSULT WITH YOUR DEALER.
AVERTISSEMENT. LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER.
CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE.CONSULTER LE MARCHAND.

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
A Bolt/ Boulon/ Tornillo ?5/16"x4-1/2"L 8PCS
B Lock washer "C" / Rondelle de blocage "C" / Arandela de bloqueo "C" 05/16"x34x16x3mm E 8PCS
C Nut/ Ecrou /Nuez ©5/16"x17mm 8PCS
D Wrench / Cl¢/ Llave inglesa 12mm —= 1PC
Flat washer/ Rondelle plate/ Arandela plana ?5/16"x19x2mm
E Lock washer/ Rondelle de blocage/ Arandela de bloqueo 05/16"x12x2mm @@@m 12PCS
Bolt/ Boulon/ Tornillo 05/16"x1-3/4"L
F Screw/ Vis/ tornillo #25x4mm SPCS
LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
1 PB5684-64H IPC
KING PANEL BED HEADBOARD
L PB5684-54H-HL1 Ipe
HB KD Left Leg / Jambe gauche de téte de lit KD / Pata izquierda de HB KD
R PB5684-54H-HL2 IPC
HB KD Right Leg / Jambe droite de téte de lit KD / Pata derecha de la HB KD
3 PB5684-64SRKing/Cal King HB Bottom Stretcher / Rallonge inférieure pour \ IPC
téte de tres grand lit et lit de la Californie / Tramo de abajo para King/Cal-king
Cabezera
4 PB5684-54H-MP @ 2PCS
Mending plate / Plaque de réparation / Placa de reparacion
5 PB5684-64F \ 1PC
KING PANEL BED FOOTBOARD
PB5684-54R
6 QUEEN/KING PANEL BED RAILS \ 2PCS
NOTE:
ASSEMBLE UNIT ON A SOFT SURFACE.
ASSEMBLEZ DUNITE SUR UNE SURFACE MOLLE.
ENSAMBLE LA UNIDAD EN UNA SUPERFICIE PLANA Y SUAVE.
DO NOT TIGHTEN BOLTS UNTIL THE UNIT IS COMPLETELY ASSEMBLED. WARNING:
NE SERREZ PAS LES BOULONS JUSQU’A CE QUE LUNITE SOIT COMPLETEMENT ASSEMBLEE. ONLY USE THE HAND
NO APRIETE LOS TORNILLOS HASTA QUE LA UNIDAD ESTE COMPLETAMENTE ENSAMBLADA. TOOLS PROVIDED

Page: 1 of 2




MAGNUSSEN®

HOME

ASSEMBLY INSTRUCTIONS
INSTRUCTIONS DE MONTAGE
INSTRUCCIONES DE MONTAIJE

MODEL/ MODELE/ MODELO: B5684-64H KING PANEL BED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64F KING PANEL BED FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
P99-00KSL-MT King/Cal King Bed Slat / Latte pour trés grand lit et lit de la \
7 Californie / Slat para Cama King/Cal-king 1952x76x18mm 4PCS
8 PB568‘4-54F-SS Slat Support Leg W/Leveler / Jambe de soutien de lattes m 209%34x34mm 12PCS
avec niveleur / Pata de soporte con Nivelador para slat
Note: Mark
A | HBorFB

Side rail
G

Step/ Etape/
Paso 4
Step/ Etape/ C B
Paso 6 /B 1

Step/ Etape/

ig D
Paso 2
T T~ |
e ~
P L@
/ \
/ \
/ - \
! o )
~
\ g <
\ /> ‘
\
N
\\

Paso 3

DD

@ D\

Step/ Etape/
Paso 1

Step/ Etape/ %
= ~N
<,

WARNING:
ONLY USE THE HAND
TOOLS PROVIDED

Page: 2 of 2




MH ASSEMBLY INSTRUCTIONS
, INSTRUCTIONS DE MONTAGE
MAGNUSSEN"  INSTRUCCIONES DE MONTAIJE

HOME ‘
MODEL/ MODELE/ MODELO: B5684-55H QUEEN PANEL BED UPHOLSTERED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-54F QUEEN PANEL BED FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY.
IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE
ASSEMBLY PROCESS, IT IS STRONGLY RECOMMENDED TO ENLIST THE ASSISTANCE OF ONE OR MORE PERSONS.
IN CASE OF EXCESS STAIN, WIPE THE BOTTOM OF THE UNIT BEFORE PLACING ON ANY SURFACE.

ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES
PIEOCES SONT LOURDES. POUR EVITER TOUTE BLESSURE ET POUR VOUS. ASSURER QUE LE PRODUIT N'EST
PAS ENDOMMAGE' PENDANT L'’ASSEMBLAGE, NOUS VOUS RECOMMANDONS DE FAIRE APPEL A UNE OU
PLUSIEURS AUTRES PERSONNES. EN CAS DE TACHE EXCESSIVE, ESSUYEZ
LE FOND DE L'UNITE' AVANT LE PLACEMENT SUR N'IMPORTE QUELLE SURFACE.

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO, ESTAS. PIEZAS SON PESADAS.
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES
ENSAMBLADO. SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS.

WARNING: PROTECTIVE GLIDE IS PLACED UNDER EACH LEG OF THE FURNITURE TO RESIST SCRATCHES ON FLOOR SURFACE.
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO SCRATCHES AND MARKINGS, IF YOU ARE NOT SURE
CONSULT WITH YOUR DEALER.
AVERTISSEMENT. LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER.
CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE.CONSULTER LE MARCHAND.

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
A Bolt/ Boulon/ Tornillo ?5/16"x4-1/2"L 8PCS
B Lock washer "C" / Rondelle de blocage "C" / Arandela de bloqueo "C" 05/16"x34x16x3mm E 8PCS
C Nut/ Ecrou /Nuez ©5/16"x17mm 8PCS
D Wrench / Cl¢/ Llave inglesa 12mm == 1PC
Flat washer/ Rondelle plate/ Arandela plana ?5/16"x19x2mm
E Lock washer/ Rondelle de blocage/ Arandela de bloqueo 05/16"x12x2mm @@I@Iﬂ) 12PCS
Bolt/ Boulon/ Tornillo 95/16"x1-3/4"L
F Screw/ Vis/ tornillo #25x4mm 8PCS

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
1 PB5684-55H 1PC
QUEEN PANEL BED UPH HEADBOARD
oL PB5684-54H-HL1 1pC
HB KD Left Leg / Jambe gauche de téte de lit KD / Pata izquierda de HB KD
IR PB5684-54H-HL2 {PC
HB KD Right Leg / Jambe droite de téte de lit KD / Pata derecha de la HB KD
3 PB5684-54SR Queen HB Bottom Stretcher / Rallonge inférieure pour téte de \ IPC
grand lit / Puente de abajo para Queen Cabezera
4 PB5684-54H-MP B 2PCS
Mending plate / Plaque de réparation / Placa de reparacion
5 PB5684-54F IpC
QUEEN PANEL BED FOOTBOARD
6 PB5684-54R \ 2PCS
QUEEN/KING PANEL BED RAILS
NOTE:
ASSEMBLE UNIT ON A SOFT SURFACE.
ASSEMBLEZ CUNITE SUR UNE SURFACE MOLLE.
ENSAMBLE LA UNIDAD EN UNA SUPERFICIE PLANA Y SUAVE.
DO NOT TIGHTEN BOLTS UNTIL THE UNIT IS COMPLETELY ASSEMBLED. WARNING:
NE SERREZ PAS LES BOULONS JUSQU’A CE QUE LUNITE SOIT COMPLETEMENT ASSEMBLEE. ONLY USE THE HAND
NO APRIETE LOS TORNILLOS HASTA QUE LA UNIDAD ESTE COMPLETAMENTE ENSAMBLADA. TOOLS PROVIDED

Page: 1 of 2




MAGNUSSEN®

HOME

ASSEMBLY INSTRUCTIONS
INSTRUCTIONS DE MONTAGE
INSTRUCCIONES DE MONTAIJE

MODEL/ MODELE/ MODELO: B5684-55H QUEEN PANEL BED UPHOLSTERED HEADBOARD

MODEL/ MODELE/ MODELO: B5684-54F QUEEN PANEL BED FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

N N \
Step/ Etape/ A
Paso 4

Step/ Etape/

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ , QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
7 PB5684-54SL APCS
Queen Bed Slat / Latte de grand lit / Tornillo para slats cama Queen 1545x76x18mm
8 PB568‘4-54F-SS Slat Support Leg W/Leveler / Jambe de soutien de lattes 209%34x34mm APCS
avec niveleur / Pata de soporte con Nivelador para slat
Note: Mark
Siderasil A | HBorFB
OOz
Step/ Etape/
Paso 2

Step/ Etape/
Paso 3

Step/ Etape/
Paso 1

==

0
N

il
4

e

WARNING:
ONLY USE THE HAND
TOOLS PROVIDED

Page: 2 of 2




MH ASSEMBLY INSTRUCTIONS
, INSTRUCTIONS DE MONTAGE
MAGNUSSEN"  INSTRUCCIONES DE MONTAIJE

HOME ‘
MODEL/ MODELE/ MODELO: B5684-65H KING PANEL BED UPHOLSTERED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64F KING PANEL BED FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY.
IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE
ASSEMBLY PROCESS, IT IS STRONGLY RECOMMENDED TO ENLIST THE ASSISTANCE OF ONE OR MORE PERSONS.
IN CASE OF EXCESS STAIN, WIPE THE BOTTOM OF THE UNIT BEFORE PLACING ON ANY SURFACE.

ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES
PIEOCES SONT LOURDES. POUR EVITER TOUTE BLESSURE ET POUR VOUS. ASSURER QUE LE PRODUIT N'EST
PAS ENDOMMAGE' PENDANT L'’ASSEMBLAGE, NOUS VOUS RECOMMANDONS DE FAIRE APPEL A UNE OU
PLUSIEURS AUTRES PERSONNES. EN CAS DE TACHE EXCESSIVE, ESSUYEZ
LE FOND DE L'UNITE' AVANT LE PLACEMENT SUR N'IMPORTE QUELLE SURFACE.

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO, ESTAS. PIEZAS SON PESADAS.
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES
ENSAMBLADO. SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS.

WARNING: PROTECTIVE GLIDE IS PLACED UNDER EACH LEG OF THE FURNITURE TO RESIST SCRATCHES ON FLOOR SURFACE.
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO SCRATCHES AND MARKINGS, IF YOU ARE NOT SURE
CONSULT WITH YOUR DEALER.
AVERTISSEMENT. LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER.
CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE.CONSULTER LE MARCHAND.

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
A Bolt/ Boulon/ Tornillo ?5/16"x4-1/2"L 8PCS
B Lock washer "C" / Rondelle de blocage "C" / Arandela de bloqueo "C" 05/16"x34x16x3mm E 8PCS
C Nut/ Ecrou /Nuez ©5/16"x17mm 8PCS
D Wrench / Cl¢/ Llave inglesa 12mm —= 1PC
Flat washer/ Rondelle plate/ Arandela plana ?5/16"x19x2mm
E Lock washer/ Rondelle de blocage/ Arandela de bloqueo 05/16"x12x2mm @@j}@m 12PCS
Bolt/ Boulon/ Tornillo 95/16"x1-3/4"L
F Screw/ Vis/ tornillo #25x4mm SPCS
LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
1 PB5684-65H 1PC
KING PANEL BED UPH HEADBOARD
oL PB5684-54H-HL1 IpC
HB KD Left Leg / Jambe gauche de téte de lit KD / Pata izquierda de HB KD
2R PB5684-54H-HL2 1PC
HB KD Right Leg / Jambe droite de téte de lit KD / Pata derecha de la HB KD
3 PB5684-64SR King/Cal King HB Bottom Stretcher / Rallonge inférieure pour \ 1PC
téte de trés grand lit et lit de la Californie / Tramo de abajo para King/Cal-king
Cabezera
4 PB5684-54H-MP o 5 B 2PCS
Mending plate / Plaque de réparation / Placa de reparacion
5 PB5684-64F 1PC
KING PANEL BED FOOTBOARD
PB5684-54R
6 QUEEN/KING PANEL BED RAILS \ 2PCs
NOTE:
ASSEMBLE UNIT ON A SOFT SURFACE.
ASSEMBLEZ CUNITE SUR UNE SURFACE MOLLE.
ENSAMBLE LA UNIDAD EN UNA SUPERFICIE PLANA Y SUAVE.
DO NOT TIGHTEN BOLTS UNTIL THE UNIT IS COMPLETELY ASSEMBLED. WARNING:
NE SERREZ PAS LES BOULONS JUSQU’A CE QUE LUNITE SOIT COMPLETEMENT ASSEMBLEE. ONLY USE THE HAND
NO APRIETE LOS TORNILLOS HASTA QUE LA UNIDAD ESTE COMPLETAMENTE ENSAMBLADA. TOOLS PROVIDED

Page: 1 of 2




MAGNUSSEN®

HOME

ASSEMBLY INSTRUCTIONS
INSTRUCTIONS DE MONTAGE
INSTRUCCIONES DE MONTAIJE

MODEL/ MODELE/ MODELO: B5684-65H KING PANEL BED UPHOLSTERED HEADBOARD

MODEL/ MODELE/ MODELO: B5684-64F KING PANEL BED FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

~N N /
S
AN
<
1= _L .
AN N \
N \
N
N
AN
N
N
; b N A
Step/ Etape/ ~ \\
Paso 4 N
Step/ Etape/

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
P99-00KSL-MT King/Cal King Bed Slat / Latte pour tres grand lit et lit de la \
7 Californie / Slat para Cama King/Cal-king 1952x76x18mm 4PCS
8 PB568‘4-54F-SS Slat Support Leg W/Leveler / Jambe de soutien de lattes 209%34x34mm 12PCS
avec niveleur / Pata de soporte con Nivelador para slat
Note: Mark
Siderasil A | HBorFB
OOz
Step/ Etape/
Paso 2

Step/ Etape/

Paso 3

Step/ Etape/
Paso 1

==

W

il
4

a(a

WARNING:
ONLY USE THE HAND
TOOLS PROVIDED

Page: 2 of 2



w ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN"  1NSTRUCCIONES DE MONTAIJE

HOME L
MODEL/ MODELE/ MODELO: B5684-54H QUEEN PANEL BED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-54SF QUEEN PANEL BED STORAGE FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY.
IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE
ASSEMBLY PROCESS, IT IS STRONGLY RECOMMENDED TO ENLIST THE ASSISTANCE OF ONE OR MORE PERSONS.
IN CASE OF EXCESS STAIN, WIPE THE BOTTOM OF THE UNIT BEFORE PLACING ON ANY SURFACE.

ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES
PIEOCES SONT LOURDES. POUR EVITER TOUTE BLESSURE ET POUR VOUS. ASSURER QUE LE PRODUIT N'EST
PAS ENDOMMAGE' PENDANT L'’ASSEMBLAGE, NOUS VOUS RECOMMANDONS DE FAIRE APPEL A UNE OU
PLUSIEURS AUTRES PERSONNES. EN CAS DE TACHE EXCESSIVE, ESSUYEZ
LE FOND DE L'UNITE' AVANT LE PLACEMENT SUR N'IMPORTE QUELLE SURFACE.

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO, ESTAS. PIEZAS SON PESADAS.
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES
ENSAMBLADO. SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS.

WARNING: PROTECTIVE GLIDE IS PLACED UNDER EACH LEG OF THE FURNITURE TO RESIST SCRATCHES ON FLOOR SURFACE.
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO SCRATCHES AND MARKINGS, IF YOU ARE NOT SURE
CONSULT WITH YOUR DEALER.
AVERTISSEMENT. LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER.
CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE.CONSULTER LE MARCHAND.

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
A Bolt/ Boulon/ Tornillo ?5/16"x4-1/2"L 8PCS
B Lock washer "C" / Rondelle de blocage "C" / Arandela de bloqueo "C" 05/16"x34x16x3mm E 8PCS
C Nut/ Ecrou /Nuez ©5/16"x17mm = 8PCS
D Wrench / Cl¢/ Llave inglesa 12mm == 1PC
Flat washer/ Rondelle plate/ Arandela plana ?5/16"x19x2mm
E Lock washer/ Rondelle de blocage/ Arandela de bloqueo 05/16"x12x2mm @@}@m 12PCS
Bolt/ Boulon/ Tornillo 95/16"x1-3/4"L
F Screw/ Vis/ tornillo #25x4mm 28PCS

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
1 PB5684-54H IpC
QUEEN PANEL BED HEADBOARD
oL PB5684-54H-HL1 LPC
HB KD Left Leg / Jambe gauche de téte de lit KD / Pata izquierda de HB KD
R PB5684-54H-HL2 IPC
HB KD Right Leg / Jambe droite de téte de lit KD / Pata derecha de la HB KD
3 PB5684-54SR Queen HB Bottom Stretcher / Rallonge inférieure pour téte de \ IPC
grand lit / Puente de abajo para Queen Cabezera
PB5684-54H-MP g
4 Mending plate / Plaque de réparation / Placa de reparacion 2PCs
5 PB5684-54SF % \pC
QUEEN PANEL BED STORAGE FOOTBOARD
6 PB5684-54R \ 2PCS
QUEEN/KING PANEL BED RAILS
NOTE: =
ASSEMBLE UNIT ON A SOFT SURFACE.
ASSEMBLEZ CUNITE SUR UNE SURFACE MOLLE.
ENSAMBLE LA UNIDAD EN UNA SUPERFICIE PLANA Y SUAVE.
DO NOT TIGHTEN BOLTS UNTIL THE UNIT IS COMPLETELY ASSEMBLED. WARNING:
NE SERREZ PAS LES BOULONS JUSQU’A CE QUE LUNITE SOIT COMPLETEMENT ASSEMBLEE. ONLY USE THE HAND
NO APRIETE LOS TORNILLOS HASTA QUE LA UNIDAD ESTE COMPLETAMENTE ENSAMBLADA. TOOLS PROVIDED

Page: 1 of 2




ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN INSTRUCCIONES DE MONTAJE

HOME ‘
MODEL/ MODELE/ MODELO: B5684-54H QUEEN PANEL BED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-54SF QUEEN PANEL BED STORAGE FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
7 P99-00QRS-SFB-MT1 < \SET
Queen Roll Slat For Storage FB / Rouleau de lattes / rollo de listones Included 13pes (1545mm)
PB5684-54SF-BS1
8 Queen Bottom Slats A / Latte du bas / Liston inferior \ 987x88x18mm 2PCS
PB5684-54SF-BS2
9 Queen Bottom Slats B / Latte du bas / Liston inferior \ 987x88x18mm 2PCS
10 PB568.4-54SF-SS Slat Support Leg w_/Leveler / Jambe de soutien de lattes m 406x34x34mm 6PCS
avec niveleur / Pata de soporte con Nivelador para slat
Note: Mark $D
. . A ¢ T T~ \
Side rail HB or FB i @ N QW
o, / N | ,
/ & \ Step/ Etape/
/ \
i / B \ E Paso 3
Step/ Etape/ | @~ N | Jp—
|
Paso 2 & L @
| 8

@ D\

Step/ Etape/

Step/ Etape/ Paso 4 C

Paso 7

Step/ Etape/
Paso 1
/
/ i
Step/ Etape/ \ / Step/ Etape/
Paso 6 N 7 Pasos WARNING:
~ ONLY USE THE HAND
TOOLS PROVIDED

Page: 2 of 2




w ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN"  1NSTRUCCIONES DE MONTAIJE

HOME L
MODEL/ MODELE/ MODELO: B5684-64H KING PANEL BED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64SF KING PANEL BED STORAGE FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY.
IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE
ASSEMBLY PROCESS, IT IS STRONGLY RECOMMENDED TO ENLIST THE ASSISTANCE OF ONE OR MORE PERSONS.
IN CASE OF EXCESS STAIN, WIPE THE BOTTOM OF THE UNIT BEFORE PLACING ON ANY SURFACE.

ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES
PIEOCES SONT LOURDES. POUR EVITER TOUTE BLESSURE ET POUR VOUS. ASSURER QUE LE PRODUIT N'EST
PAS ENDOMMAGE' PENDANT L'’ASSEMBLAGE, NOUS VOUS RECOMMANDONS DE FAIRE APPEL A UNE OU
PLUSIEURS AUTRES PERSONNES. EN CAS DE TACHE EXCESSIVE, ESSUYEZ
LE FOND DE L'UNITE' AVANT LE PLACEMENT SUR N'IMPORTE QUELLE SURFACE.

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO, ESTAS. PIEZAS SON PESADAS.
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES
ENSAMBLADO. SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS.

WARNING: PROTECTIVE GLIDE IS PLACED UNDER EACH LEG OF THE FURNITURE TO RESIST SCRATCHES ON FLOOR SURFACE.
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO SCRATCHES AND MARKINGS, IF YOU ARE NOT SURE
CONSULT WITH YOUR DEALER.
AVERTISSEMENT. LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER.
CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE.CONSULTER LE MARCHAND.

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
A Bolt/ Boulon/ Tornillo ?5/16"x4-1/2"L 8PCS
B Lock washer "C" / Rondelle de blocage "C" / Arandela de bloqueo "C" 05/16"x34x16x3mm E 8PCS
C Nut/ Ecrou /Nuez 05/16"x17mm = 8PCS
D Wrench / Cl¢/ Llave inglesa 12mm —= 1PC
Flat washer/ Rondelle plate/ Arandela plana ?5/16"x19x2mm
E Lock washer/ Rondelle de blocage/ Arandela de bloqueo 05/16"x12x2mm @@@m 12PCS
Bolt/ Boulon/ Tornillo 05/16"x1-3/4"L
F Screw/ Vis/ tornillo #25x4mm 29PCS
LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
1 PB5684-64H IPC
KING PANEL BED HEADBOARD
oL PB5684-54H-HL1 IpC
HB KD Left Leg / Jambe gauche de téte de lit KD / Pata izquierda de HB KD
R PB5684-54H-HL2 1PC
HB KD Right Leg / Jambe droite de téte de lit KD / Pata derecha de la HB KD
3 PB5684-64SR King/Cal King HB Bottom Stretcher / Rallonge inférieure pour \ 1PC
téte de tres grand lit et lit de la Californie / Tramo de abajo para King/Cal-king
Cabezera
4 PB5684-54H-MP @ 2PCS
Mending plate / Plaque de réparation / Placa de reparacion
5 PB5684-64SF % 1PC
KING PANEL BED STORAGE FOOTBOARD
PB5684-54R
6 QUEEN/KING PANEL BED RAILS \ 2PCS
NOTE: =
ASSEMBLE UNIT ON A SOFT SURFACE.
ASSEMBLEZ CUNITE SUR UNE SURFACE MOLLE.
ENSAMBLE LA UNIDAD EN UNA SUPERFICIE PLANA Y SUAVE.
DO NOT TIGHTEN BOLTS UNTIL THE UNIT IS COMPLETELY ASSEMBLED. WARNING:
NE SERREZ PAS LES BOULONS JUSQU’A CE QUE LUNITE SOIT COMPLETEMENT ASSEMBLEE. ONLY USE THE HAND
NO APRIETE LOS TORNILLOS HASTA QUE LA UNIDAD ESTE COMPLETAMENTE ENSAMBLADA. TOOLS PROVIDED

Page: 1 of 2




ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN INSTRUCCIONES DE MONTAJE

HOME ‘
MODEL/ MODELE/ MODELO: B5684-64H KING PANEL BED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64SF KING PANEL BED STORAGE FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ , QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
. P99-00KRS-SFB-MT1 - ISET
Slat roll / Rouleau de lattes / rollo de listones Included 13pes (1952mm)
P99-00KBS-SFB-RG
8 King Bottom Slats for Storage FB / Latte du bas / Liston inferior \ 1973x88x18mm 3PCS
9 PB568‘4-54SF-SS Slat Support Leg W/Leveler / Jambe de soutien de lattes 406x34x34mm 9PCS
avec niveleur / Pata de soporte con Nivelador para slat
Note: Mark Step/ Etape/ D
. . Paso 2 C
Side rail A _ HB or FB P |
(O g e @ N QW
/ N\ \
/ © \
/ \ E i
/ PN \\ Step/ Etape/
‘ &1~ Paso 3
@ ~_
\ A AT~
@ ~N
@

4

@
&

Step/ Etape/
Step/ Etape/

Step/ Etape/
Paso 1 =

Step/ Etape/ WARNING:
Paso 5 ONLY USE THE HAND
TOOLS PROVIDED

Page: 2 of 2




w ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN"  1NSTRUCCIONES DE MONTAIJE

HOME L
MODEL/ MODELE/ MODELO: B5684-55H QUEEN PANEL BED UPHOLSTERED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-54SF QUEEN PANEL BED STORAGE FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY.
IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE
ASSEMBLY PROCESS, IT IS STRONGLY RECOMMENDED TO ENLIST THE ASSISTANCE OF ONE OR MORE PERSONS.
IN CASE OF EXCESS STAIN, WIPE THE BOTTOM OF THE UNIT BEFORE PLACING ON ANY SURFACE.

ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES
PIEOCES SONT LOURDES. POUR EVITER TOUTE BLESSURE ET POUR VOUS. ASSURER QUE LE PRODUIT N'EST
PAS ENDOMMAGE' PENDANT L'’ASSEMBLAGE, NOUS VOUS RECOMMANDONS DE FAIRE APPEL A UNE OU
PLUSIEURS AUTRES PERSONNES. EN CAS DE TACHE EXCESSIVE, ESSUYEZ
LE FOND DE L'UNITE' AVANT LE PLACEMENT SUR N'IMPORTE QUELLE SURFACE.

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO, ESTAS. PIEZAS SON PESADAS.
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES
ENSAMBLADO. SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS.

WARNING: PROTECTIVE GLIDE IS PLACED UNDER EACH LEG OF THE FURNITURE TO RESIST SCRATCHES ON FLOOR SURFACE.
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO SCRATCHES AND MARKINGS, IF YOU ARE NOT SURE
CONSULT WITH YOUR DEALER.
AVERTISSEMENT. LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER.
CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE.CONSULTER LE MARCHAND.

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
A Bolt/ Boulon/ Tornillo ?5/16"x4-1/2"L 8PCS
B Lock washer "C" / Rondelle de blocage "C" / Arandela de bloqueo "C" 05/16"x34x16x3mm E 8PCS
C Nut/ Ecrou /Nuez ©5/16"x17mm = 8PCS
D Wrench / Cl¢/ Llave inglesa 12mm == 1PC
Flat washer/ Rondelle plate/ Arandela plana ?5/16"x19x2mm
E Lock washer/ Rondelle de blocage/ Arandela de bloqueo 05/16"x12x2mm @@}@m 12PCS
Bolt/ Boulon/ Tornillo 95/16"x1-3/4"L
F Screw/ Vis/ tornillo #25x4mm 28PCS

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
1 PB5684-55H IPC
QUEEN PANEL BED UPH HEADBOARD
oL PB5684-54H-HL1 LPC
HB KD Left Leg / Jambe gauche de téte de lit KD / Pata izquierda de HB KD
R PB5684-54H-HL2 IPC
HB KD Right Leg / Jambe droite de téte de lit KD / Pata derecha de la HB KD
3 PB5684-54SR Queen HB Bottom Stretcher / Rallonge inférieure pour téte de \ IPC
grand lit / Puente de abajo para Queen Cabezera
PB5684-54H-MP g
4 Mending plate / Plaque de réparation / Placa de reparacion 2PCs
5 PB5684-54SF % \pC
QUEEN PANEL BED STORAGE FOOTBOARD
6 PB5684-54R \ 2PCS
QUEEN/KING PANEL BED RAILS
NOTE: =
ASSEMBLE UNIT ON A SOFT SURFACE.
ASSEMBLEZ CUNITE SUR UNE SURFACE MOLLE.
ENSAMBLE LA UNIDAD EN UNA SUPERFICIE PLANA Y SUAVE.
DO NOT TIGHTEN BOLTS UNTIL THE UNIT IS COMPLETELY ASSEMBLED. WARNING:
NE SERREZ PAS LES BOULONS JUSQU’A CE QUE LUNITE SOIT COMPLETEMENT ASSEMBLEE. ONLY USE THE HAND
NO APRIETE LOS TORNILLOS HASTA QUE LA UNIDAD ESTE COMPLETAMENTE ENSAMBLADA. TOOLS PROVIDED

Page: 1 of 2




MAGNUSSEN®

ASSEMBLY INSTRUCTIONS
INSTRUCTIONS DE MONTAGE
INSTRUCCIONES DE MONTAIJE

HOME

MODEL/ MODELE/ MODELO: B5684-55H QUEEN PANEL BED UPHOLSTERED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-54SF QUEEN PANEL BED STORAGE FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
7 P99-00QRS-SFB-MT1 |SET
Queen Roll Slat For Storage FB/ Rouleau de lattes / rollo de listones Included 13pcs (1545mm)
PB5684-54SF-BS1
8 Queen Bottom Slats A / Latte du bas / Liston inferior \ 987x88x18mm 2PCS
PB5684-54SF-BS2
9 Queen Bottom Slats B / Latte du bas / Liston inferior \ 987x88x18mm 2PCS
10 PB568.4-54SF-SS Slat Support Leg w_/Leveler / Jambe de soutien de lattes m 406x34x34mm 6PCS
avec niveleur / Pata de soporte con Nivelador para slat
. -~ - - ~
Note: Mark e N —= D

Side rail A ¢ HB or FB ) ,
i Step/ Etape/

Paso 2

Step/ Etape/

Step/ Etape/ Paso 4 C

Paso 7

Step/ Etape/
Paso 3

Step/ Etape/

Paso 1
/
a \ / >
Step/ Etape/ N / Step/ Etape/ WARNING:
Paso 6 S Paso 5 ONLY USE THE HAND
TOOLS PROVIDED

Page: 2 of 2




ASSEMBLY INSTRUCTIONS
INSTRUCTIONS DE MONTAGE
INSTRUCCIONES DE MONTAIJE

MODEL/ MODELE/ MODELO: B5684-65H KING PANEL BED UPHOLSTERED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64SF KING PANEL BED STORAGE FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

M

MAGNUSSEN®

HOME

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY.

IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE

ASSEMBLY PROCESS, IT IS STRONGLY RECOMMENDED TO ENLIST THE ASSISTANCE OF ONE OR MORE PERSONS.

IN CASE OF EXCESS STAIN, WIPE THE BOTTOM OF THE UNIT BEFORE PLACING ON ANY SURFACE.
ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES
PIEOCES SONT LOURDES. POUR EVITER TOUTE BLESSURE ET POUR VOUS. ASSURER QUE LE PRODUIT N'EST
PAS ENDOMMAGE' PENDANT L'’ASSEMBLAGE, NOUS VOUS RECOMMANDONS DE FAIRE APPEL A UNE OU
PLUSIEURS AUTRES PERSONNES. EN CAS DE TACHE EXCESSIVE, ESSUYEZ
LE FOND DE L'UNITE' AVANT LE PLACEMENT SUR N'IMPORTE QUELLE SURFACE.

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO, ESTAS. PIEZAS SON PESADAS.
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES
ENSAMBLADO. SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS.

WARNING: PROTECTIVE GLIDE IS PLACED UNDER EACH LEG OF THE FURNITURE TO RESIST SCRATCHES ON FLOOR SURFACE.
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO SCRATCHES AND MARKINGS, IF YOU ARE NOT SURE
CONSULT WITH YOUR DEALER.
AVERTISSEMENT. LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER.
CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE.CONSULTER LE MARCHAND.

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
A Bolt/ Boulon/ Tornillo 05/16"x4-1/2"L 8PCS
B Lock washer "C" / Rondelle de blocage "C" / Arandela de bloqueo "C" 05/16"x34x16x3mm E 8PCS
C Nut/ Ecrou /Nuez ©5/16"x17mm = 8PCS
D Wrench / Cl¢/ Llave inglesa 12mm —= 1PC
Flat washer/ Rondelle plate/ Arandela plana ?5/16"x19x2mm
E Lock washer/ Rondelle de blocage/ Arandela de bloqueo 05/16"x12x2mm @@@m 12PCS
Bolt/ Boulon/ Tornillo 95/16"x1-3/4"L
F Screw/ Vis/ tornillo #25x4mm 29PCS
LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
1 PB5684-65H IPC
KING PANEL BED UPH HEADBOARD
oL PB5684-54H-HL1 1pC
HB KD Left Leg / Jambe gauche de téte de lit KD / Pata izquierda de HB KD
7R PB5684-54H-HL2 pe
HB KD Right Leg / Jambe droite de téte de lit KD / Pata derecha de la HB KD
3 PB5684-64SR King/Cal King HB Bottom Stretcher / Rallonge inférieure pour \ IPC
téte de tres grand lit et lit de la Californie / Tramo de abajo para King/Cal-king
Cabezera
4 PB5684-54H-MP i 2PCS
Mending plate / Plaque de réparation / Placa de reparacion
5 PB5684-64SF % 1pC
KING PANEL BED STORAGE FOOTBOARD
PB5684-54R
6 QUEEN/KING PANEL BED RAILS \ 2PCS
NOTE: =
ASSEMBLE UNIT ON A SOFT SURFACE.
ASSEMBLEZ CUNITE SUR UNE SURFACE MOLLE.
ENSAMBLE LA UNIDAD EN UNA SUPERFICIE PLANA Y SUAVE.
DO NOT TIGHTEN BOLTS UNTIL THE UNIT IS COMPLETELY ASSEMBLED. WARNING:
NE SERREZ PAS LES BOULONS JUSQU’A CE QUE LUNITE SOIT COMPLETEMENT ASSEMBLEE. ONLY USE THE HAND
NO APRIETE LOS TORNILLOS HASTA QUE LA UNIDAD ESTE COMPLETAMENTE ENSAMBLADA. TOOLS PROVIDED

Page: 1 of 2




ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN INSTRUCCIONES DE MONTAJE

HOME R
MODEL/ MODELE/ MODELO: B5684-65H KING PANEL BED UPHOLSTERED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64SF KING PANEL BED STORAGE FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-54R QUEEN/KING PANEL BED RAILS

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
7 P99-00KRS-SFB-MT1 . ISET
King/Cal King Bed Slat roll/ Rouleau de lattes / rollo de listones Included 13pes (1952mm)
P99-00KBS-SFB-RG
8 King Bottom Slats for Storage FB / Latte du bas / Liston inferior \ 1973x88x18mm 3PCS
9 PB568‘4-54SF-SS Slat Support Leg W/Leveler / Jambe de soutien de lattes m 406x34x34mm 9PCS
avec niveleur / Pata de soporte con Nivelador para slat
Step/ Etape/
Note: Mark ep/ btape

Paso 2

o i%D

Side rail A ¢ HB or FB
e,

Step/ Etape/

Step/ Etape/

Step/ Etape/
Paso 1 =
Step/ Etape/ WARNING:
Paso 5 ONLY USE THE HAND
TOOLS PROVIDED

Page: 2 of 2



w ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN"  1NSTRUCCIONES DE MONTAIJE

HOME }
MODEL/ MODELE/ MODELO: B5684-64H KING PANEL BED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64F KING PANEL BED FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-74R CAL.KING PANEL BED RAILS

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY.

IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE
ASSEMBLY PROCESS, IT IS STRONGLY RECOMMENDED TO ENLIST THE ASSISTANCE OF ONE OR MORE PERSONS.
IN CASE OF EXCESS STAIN, WIPE THE BOTTOM OF THE UNIT BEFORE PLACING ON ANY SURFACE.

ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES
PIEOCES SONT LOURDES. POUR EVITER TOUTE BLESSURE ET POUR VOUS. ASSURER QUE LE PRODUIT N'EST
PAS ENDOMMAGE' PENDANT L'’ASSEMBLAGE, NOUS VOUS RECOMMANDONS DE FAIRE APPEL A UNE OU
PLUSIEURS AUTRES PERSONNES. EN CAS DE TACHE EXCESSIVE, ESSUYEZ
LE FOND DE L'UNITE' AVANT LE PLACEMENT SUR N'IMPORTE QUELLE SURFACE.

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO, ESTAS. PIEZAS SON PESADAS.
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES
ENSAMBLADO. SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS.

WARNING: PROTECTIVE GLIDE IS PLACED UNDER EACH LEG OF THE FURNITURE TO RESIST SCRATCHES ON FLOOR SURFACE.
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO SCRATCHES AND MARKINGS, IF YOU ARE NOT SURE
CONSULT WITH YOUR DEALER.
AVERTISSEMENT. LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER.
CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE.CONSULTER LE MARCHAND.

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
A Bolt/ Boulon/ Tornillo ?5/16"x4-1/2"L 8PCS
B Lock washer "C" / Rondelle de blocage "C" / Arandela de bloqueo "C" 05/16"x34x16x3mm E 8PCS
C Nut/ Ecrou /Nuez ?5/16"x17mm & 8PCS
D Wrench / Cl¢/ Llave inglesa 12mm — = 1PC
Flat washer/ Rondelle plate/ Arandela plana 95/16"x19x2mm
E Lock washer/ Rondelle de blocage/ Arandela de bloqueo ?5/16"x12x2mm @@)@m 12PCS
Bolt/ Boulon/ Tornillo ?5/16"x1-3/4"L
F Screw/ Vis/ tornillo #25x4mm 24PCS
G Bolt / Boulon / tornillo de Tuerca D1/4"x2-1/4"L 8PCS
H Allen Key / Clé Allen / Llave Allen 4mm 1PC

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ . QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
1 PB5684-64H 1PC
KING PANEL BED HEADBOARD
oL PB5684-54H-HL1 LPC
HB KD Left Leg / Jambe gauche de téte de lit KD / Pata izquierda de HB KD
7R PB5684-54H-HL2 IPC
HB KD Right Leg / Jambe droite de téte de lit KD / Pata derecha de la HB KD
3 PB5684-64SR King/Cal King HB Bottom Stretcher / Rallonge inférieure pour \ IPC
téte de tres grand lit et lit de la Californie / Tramo de abajo para King/Cal-king
Cabezera
4 PB5684-54H-MP @ 2PCS
Mending plate / Plaque de réparation / Placa de reparacion
5 PB5684-64F IPC
KING PANEL BED FOOTBOARD
PB5684-74R
6 CAL.KING PANEL BED RAILS \ 2PCS
NOTE:

ONLY USE THE HAND

NE SERREZ PAS LES BOULONS JUSQU’A CE QUE LUNITE SOIT COMPLETEMENT ASSEMBLEE.
NO APRIETE LOS TORNILLOS HASTA QUE LA UNIDAD ESTE COMPLETAMENTE ENSAMBLADA.

ASSEMBLE UNIT ON A SOFT SURFACE.

ASSEMBLEZ CUNITE SUR UNE SURFACE MOLLE. —

ENSAMBLE LA UNIDAD EN UNA SUPERFICIE PLANA'Y SUAVE. WARNING:

DO NOT TIGHTEN BOLTS UNTIL THE UNIT IS COMPLETELY ASSEMBLED. TOOLS PROVIDED

Page: 1 of 2




ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN INSTRUCCIONES DE MONTAJE

HOME ‘
MODEL/ MODELE/ MODELO: B5684-64H KING PANEL BED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64F KING PANEL BED FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-74R CAL.KING PANEL BED RAILS

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
7 PB5684-74R-SRC 2PCS
Site Rail Cleat / Pince de rail latéral / Cala lateral del carril
P99-00KSL-MT King/Cal King Bed Slat / Latte pour tres grand lit et lit de la \
8 Californie / Slat para Cama King/Cal-king 1952x76x18mm 4PCs
9 PB568‘4-54F-SS Slat Support Leg W/Leveler / Jambe de soutien de lattes m 209x34x34mm 12PCS
avec niveleur / Pata de soporte con Nivelador para slat
10 PB5684-74R-CB & 8PCS

Corner Block / Bloc de coin / Bloque de esquina

Note: Mark
Side rail A ¢ HB or FB
W e e A

Step/ Etape/ Step/ Etape/
Paso 5 Paso 2

Step/ Etape/

Step/ Etape/
Paso 6

D
Step/ Etape/ ¢
P g Ne- 2

Step/ Etape/

Paso 1 WARNING:
ONLY USE THE HAND

TOOLS PROVIDED
Page: 2 of 2




P\M ASSEMBLY INSTRUCTIONS
, INSTRUCTIONS DE MONTAGE
MAGNUSSEN"  INSTRUCCIONES DE MONTAIJE

HOME ‘
MODEL/ MODELE/ MODELO: B5684-65H KING PANEL BED UPHOLSTERED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64F KING PANEL BED FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-74R CAL.KING PANEL BED RAILS

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY.
IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE
ASSEMBLY PROCESS, IT IS STRONGLY RECOMMENDED TO ENLIST THE ASSISTANCE OF ONE OR MORE PERSONS.
IN CASE OF EXCESS STAIN, WIPE THE BOTTOM OF THE UNIT BEFORE PLACING ON ANY SURFACE.

ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES
PIEOCES SONT LOURDES. POUR EVITER TOUTE BLESSURE ET POUR VOUS. ASSURER QUE LE PRODUIT N'EST
PAS ENDOMMAGE' PENDANT L'’ASSEMBLAGE, NOUS VOUS RECOMMANDONS DE FAIRE APPEL A UNE OU
PLUSIEURS AUTRES PERSONNES. EN CAS DE TACHE EXCESSIVE, ESSUYEZ
LE FOND DE L'UNITE' AVANT LE PLACEMENT SUR N'IMPORTE QUELLE SURFACE.

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO, ESTAS. PIEZAS SON PESADAS.
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES
ENSAMBLADO. SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS.

WARNING: PROTECTIVE GLIDE IS PLACED UNDER EACH LEG OF THE FURNITURE TO RESIST SCRATCHES ON FLOOR SURFACE.
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO SCRATCHES AND MARKINGS, IF YOU ARE NOT SURE
CONSULT WITH YOUR DEALER.
AVERTISSEMENT. LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER.
CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE.CONSULTER LE MARCHAND.

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ , QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
A Bolt/ Boulon/ Tornillo ?5/16"x4-1/2"L 8PCS
B Lock washer "C" / Rondelle de blocage "C" / Arandela de bloqueo "C" 05/16"x34x16x3mm E 8PCS
C Nut/ Ecrou /Nuez ?5/16"x17mm = 8PCS
D Wrench / Cl¢/ Llave inglesa 12mm —= 1PC
Flat washer/ Rondelle plate/ Arandela plana ?5/16"x19x2mm
E Lock washer/ Rondelle de blocage/ Arandela de bloqueo 05/16"x12x2mm @@@E} 12PCS
Bolt/ Boulon/ Tornillo 05/16"x1-3/4"L
F Screw/ Vis/ tornillo #25x4mm 30900 24PCS
G Bolt / Boulon / tornillo de Tuerca @1/4"x2-1/4"L W 8PCS
H Allen Key / CI¢ Allen / Llave Allen 4mm < 1PC
LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD

PB5684-65H

1 KING PANEL BED UPH HEADBOARD 1PC

oL PB5684-54H-HL1

HB KD Left Leg / Jambe gauche de téte de lit KD / Pata izquierda de HB KD 1PC

PB5684-54H-HL2

2R HB KD Right Leg / Jambe droite de téte de lit KD / Pata derecha de la HB KD

1PC

3 PB5684-64SR King/Cal King HB Bottom Stretcher / Rallonge inférieure pour
téte de tres grand lit et lit de la Californie / Tramo de abajo para King/Cal-king
Cabezera

1PC

4 PB5684-54H-MP

Mending plate / Plaque de réparation / Placa de reparacion 2PCs

PB5684-64F

5 KING PANEL BED FOOTBOARD

1PC

PB5684-74R

6 CAL.KING PANEL BED RAILS

2PCS

NOTE:

ASSEMBLE UNIT ON A SOFT SURFACE.
ASSEMBLEZ CUNITE SUR UNE SURFACE MOLLE. ___
ENSAMBLE LA UNIDAD EN UNA SUPERFICIE PLANA'Y SUAVE. WARNING:
ONLY USE THE HAND
DO NOT TIGHTEN BOLTS UNTIL THE UNIT IS COMPLETELY ASSEMBLED. TOOLS PROVIDED

NE SERREZ PAS LES BOULONS JUSQU’A CE QUE LUNITE SOIT COMPLETEMENT ASSEMBLEE.
NO APRIETE LOS TORNILLOS HASTA QUE LA UNIDAD ESTE COMPLETAMENTE ENSAMBLADA.

Page: 1 of 2




ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN"  INSTRUCCIONES DE MONTAIJE

HOME ‘
MODEL/ MODELE/ MODELO: B5684-65H KING PANEL BED UPHOLSTERED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64F KING PANEL BED FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-74R CAL.KING PANEL BED RAILS

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ , QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
7 PB5684-74R-SRC 2PCS
Site Rail Cleat / Pince de rail latéral / Cala lateral del carril
P99-00KSL-MT King/Cal King Bed Slat / Latte pour tres grand lit et lit de la
8 Californie / Slat para Cama King/Cal-king 1952x76x18mm 4PCs

PB5684-54F-SS Slat Support Leg w/Leveler / Jambe de soutien de lattes
9 . :
avec niveleur / Pata de soporte con Nivelador para slat

PB5684-74R-CB
10 Corner Block / Bloc de coin / Bloque de esquina & 8PCS

209x34x34mm 12PCS

Note: Mark

Siderasl A | HBorFB
T o U e
Step/ Etape/ Step/ Etape/
Paso 5 P
10

Step/ Etape/

Step/ Etape/
Paso 3

(P
K

y

~q
D
Step/ Etape/ x/ Q@
Paso 8
Step/ Etape/
Paso 1
WARNING:
ONLY USE THE HAND

TOOLS PROVIDED

Page: 2 of 2



w ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN"  1NSTRUCCIONES DE MONTAIJE

HOME }
MODEL/ MODELE/ MODELO: B5684-64H KING PANEL BED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64SF KING PANEL BED STORAGE FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-74R CAL.KING PANEL BED RAILS

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY.

IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE
ASSEMBLY PROCESS, IT IS STRONGLY RECOMMENDED TO ENLIST THE ASSISTANCE OF ONE OR MORE PERSONS.
IN CASE OF EXCESS STAIN, WIPE THE BOTTOM OF THE UNIT BEFORE PLACING ON ANY SURFACE.

ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES
PIEOCES SONT LOURDES. POUR EVITER TOUTE BLESSURE ET POUR VOUS. ASSURER QUE LE PRODUIT N'EST
PAS ENDOMMAGE' PENDANT L'’ASSEMBLAGE, NOUS VOUS RECOMMANDONS DE FAIRE APPEL A UNE OU
PLUSIEURS AUTRES PERSONNES. EN CAS DE TACHE EXCESSIVE, ESSUYEZ
LE FOND DE L'UNITE' AVANT LE PLACEMENT SUR N'IMPORTE QUELLE SURFACE.

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO, ESTAS. PIEZAS SON PESADAS.
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES
ENSAMBLADO. SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS.

WARNING: PROTECTIVE GLIDE IS PLACED UNDER EACH LEG OF THE FURNITURE TO RESIST SCRATCHES ON FLOOR SURFACE.
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO SCRATCHES AND MARKINGS, IF YOU ARE NOT SURE
CONSULT WITH YOUR DEALER.
AVERTISSEMENT. LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER.
CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE.CONSULTER LE MARCHAND.

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
A Bolt/ Boulon/ Tornillo ?5/16"x4-1/2"L 8PCS
B Lock washer "C" / Rondelle de blocage "C" / Arandela de bloqueo "C" ©5/16"x34x16x3mm E 8PCS
C Nut/ Ecrou /Nuez ©05/16"x17Tmm 8PCS
D Wrench / Clé/ Llave inglesa 12mm [ —C 1PC
Flat washer/ Rondelle plate/ Arandela plana ?5/16"x19x2mm
E Lock washer/ Rondelle de blocage/ Arandela de bloqueo ?5/16"x12x2mm @@)}@Dﬁ) 12PCS
Bolt/ Boulon/ Tornillo ?5/16"x1-3/4"L
F Screw/ Vis/ tornillo #25x4mm 20PCS
G Bolt / Boulon / tornillo de Tuerca D1/4"x2-1/4"L 8PCS
H Allen Key / Clé Allen / Llave Allen 4mm 1PC

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
1 PB5684-64H IPC
KING PANEL BED HEADBOARD
L PB5684-54H-HL1 IpC
HB KD Left Leg / Jambe gauche de téte de lit KD / Pata izquierda de HB KD
R PB5684-54H-HL2 1pC
HB KD Right Leg / Jambe droite de téte de lit KD / Pata derecha de la HB KD
3 PB5684-64SR King/Cal King HB Bottom Stretcher / Rallonge inférieure pour tét \ IPC
de treés grand lit et lit de la Californie / Tramo de abajo para King/Cal-king
Cabezera
PB5684-54H-MP g
4 Mending plate / Plaque de réparation / Placa de reparacion 2PCS
5 PB5684-64SF % \pC
KING PANEL BED STORAGE FOOTBOARD
PB5684-74R
6 CAL KING PANEL BED RAILS \ 2PCS
NOTE:
ASSEMBLE UNIT ON A SOFT SURFACE.
ASSEMBLEZ CUNITE SUR UNE SURFACE MOLLE. —
ENSAMBLE LA UNIDAD EN UNA SUPERFICIE PLANA'Y SUAVE. WARNING:
ONLY USE THE HAND
DO NOT TIGHTEN BOLTS UNTIL THE UNIT IS COMPLETELY ASSEMBLED. TOOLS PROVIDED
NE SERREZ PAS LES BOULONS JUSQU’A CE QUE LUNITE SOIT COMPLETEMENT ASSEMBLEE.
NO APRIETE LOS TORNILLOS HASTA QUE LA UNIDAD ESTE COMPLETAMENTE ENSAMBLADA.

Page: 1 of 2




ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN INSTRUCCIONES DE MONTAJE

HOME ‘
MODEL/ MODELE/ MODELO: B5684-64H KING PANEL BED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64SF KING PANEL BED STORAGE FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-74R CAL.KING PANEL BED RAILS

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
7 PB5684-74R-SRC 2PCS
Site Rail Cleat / Pince de rail latéral / Cala lateral del carril
P99-00KRS-SFB-MT1
8 Included 13pcs (1952mm) ISET

Slat roll / Rouleau de lattes / rollo de listones

<
P99-00KBS-SFB-RG
9 King Bottom Slats For Storage FB/ Latte du bas / Liston inferior \ 1973x88x18mm 3PCS

10 PB5684-54SF-SS Slat Support Leg w/Leveler / Jambe de soutien de lattes

avec niveleur / Pata de soporte con Nivelador para slat 406x34x34mm 9PCS
Note: .
ot A Mark Step/ Etape/ D
Side rail ¢ HB or FB Paso 2 g
Qv veunun 7 \

Step/ Etape/ Step/ Etape/
Paso 7 , P
Step/ Etape/ 2is0r3\
AN
@ N <«
D
0 ~
|
& A
AT
<oy N
- \ X(X 3y 7N
_ N <Ll -
\ \ /
i A /
Step/ Etape/ \\ \ / 4
Paso 6 )\ /
\
> \\\
Step/ Etape/
Paso 1 =
Step/ Etape/ WARNING:
Paso 5 ONLY USE THE HAND
TOOLS PROVIDED

Page: 2 of 2




w ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN"  1NSTRUCCIONES DE MONTAIJE

HOME
MODEL/ MODELE/ MODELO: B5684-65H KING PANEL BED UPHOLSTERED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64SF KING PANEL BED STORAGE FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-74R CAL.KING PANEL BED RAILS

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY.
IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE
ASSEMBLY PROCESS, IT IS STRONGLY RECOMMENDED TO ENLIST THE ASSISTANCE OF ONE OR MORE PERSONS.
IN CASE OF EXCESS STAIN, WIPE THE BOTTOM OF THE UNIT BEFORE PLACING ON ANY SURFACE.

ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES
PIEOCES SONT LOURDES. POUR EVITER TOUTE BLESSURE ET POUR VOUS. ASSURER QUE LE PRODUIT N'EST
PAS ENDOMMAGE' PENDANT L'’ASSEMBLAGE, NOUS VOUS RECOMMANDONS DE FAIRE APPEL A UNE OU
PLUSIEURS AUTRES PERSONNES. EN CAS DE TACHE EXCESSIVE, ESSUYEZ
LE FOND DE L'UNITE' AVANT LE PLACEMENT SUR N'IMPORTE QUELLE SURFACE.

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO, ESTAS. PIEZAS SON PESADAS.
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES
ENSAMBLADO. SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS.

WARNING: PROTECTIVE GLIDE IS PLACED UNDER EACH LEG OF THE FURNITURE TO RESIST SCRATCHES ON FLOOR SURFACE.
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO SCRATCHES AND MARKINGS, IF YOU ARE NOT SURE
CONSULT WITH YOUR DEALER.
AVERTISSEMENT. LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER.
CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE.CONSULTER LE MARCHAND.

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
A Bolt/ Boulon/ Tornillo ?5/16"x4-1/2"L 8PCS
B Lock washer "C" / Rondelle de blocage "C" / Arandela de bloqueo "C" ©5/16"x34x16x3mm E 8PCS
C Nut/ Ecrou /Nuez ©5/16"x17mm 8PCS
D Wrench / Clé/ Llave inglesa 12mm | —C 1PC
Flat washer/ Rondelle plate/ Arandela plana ?5/16"x19x2mm
E Lock washer/ Rondelle de blocage/ Arandela de bloqueo 05/16"x12x2mm @@)}@D}) 12PCS
Bolt/ Boulon/ Tornillo ?5/16"x1-3/4"L
F Screw/ Vis/ tornillo #25x4mm 29PCS
G Bolt / Boulon / tornillo de Tuerca D1/4"x2-1/4"L 8PCS
H Allen Key / Clé Allen / Llave Allen 4mm 1PC
LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE
NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
1 PB5684-65H IPC
KING PANEL BED UPH HEADBOARD
L PB5684-54H-HL1 IpC
HB KD Left Leg / Jambe gauche de téte de lit KD / Pata izquierda de HB KD
R PB5684-54H-HL2 1pC
HB KD Right Leg / Jambe droite de téte de lit KD / Pata derecha de la HB KD
3 PB5684-64SR King/Cal King HB Bottom Stretcher / Rallonge inférieure pour tét \ IPC
de treés grand lit et lit de la Californie / Tramo de abajo para King/Cal-king
Cabezera
PB5684-54H-MP i
4 Mending plate / Plaque de réparation / Placa de reparacion 2PCS
5 PB5684-64SF % \pC
KING PANEL BED STORAGE FOOTBOARD
PB5684-74R
6 CAL KING PANEL BED RAILS \ 2PCS
NOTE:
ASSEMBLE UNIT ON A SOFT SURFACE.
ASSEMBLEZ CUNITE SUR UNE SURFACE MOLLE. —
ENSAMBLE LA UNIDAD EN UNA SUPERFICIE PLANA'Y SUAVE. WARNING:
ONLY USE THE HAND
DO NOT TIGHTEN BOLTS UNTIL THE UNIT IS COMPLETELY ASSEMBLED. TOOLS PROVIDED
NE SERREZ PAS LES BOULONS JUSQU’A CE QUE LUNITE SOIT COMPLETEMENT ASSEMBLEE.
NO APRIETE LOS TORNILLOS HASTA QUE LA UNIDAD ESTE COMPLETAMENTE ENSAMBLADA.

Page: 1 of 2




ASSEMBLY INSTRUCTIONS
. INSTRUCTIONS DE MONTAGE
MAGNUSSEN INSTRUCCIONES DE MONTAJE

HOME ‘
MODEL/ MODELE/ MODELO: B5684-65H KING PANEL BED UPHOLSTERED HEADBOARD
MODEL/ MODELE/ MODELO: B5684-64SF KING PANEL BED STORAGE FOOTBOARD
MODEL/ MODELE/ MODELO: B5684-74R CAL.KING PANEL BED RAILS

LIST OF PARTS AND HARDWARE/ LISTE DES PIECES ET DU MATERIEL/ LISTA DE PIEZAS Y HARDWARE

NO#/ ) QUANTITY/
NOMBRE/ DESCRIPTION/ DESCRIPTION/ DESCRIPTION QUANTITE/
NUMERO CANTIDAD
7 PB5684-74R-SRC 2PCS
Site Rail Cleat / Pince de rail latéral / Cala lateral del carril

8 P99-00KRS-SFB-MT1
Slat roll / Rouleau de lattes / rollo de listones

P99-00KBS-SFB-RG
9 King Bottom Slats For Storage FB/ Latte du bas / Liston inferior \ 1973x88x18mm 3PCS

Included 13pcs (1952mm) ISET

10 PB568.4-54SF-SS Slat Support Leg w_/Leveler / Jambe de soutien de lattes 406x34x34mm 9PCS
avec niveleur / Pata de soporte con Nivelador para slat
Step/ Etape/
Note: Mark PasIZ) 2 P

Side rail A ¢ HB or FB
W o e

Step/ Etape/
Step/ Etape/
Paso 4

Step/ Etape/
Paso 3

. NPT

-7
\
, \ \\
Step/ Etape/ \
Paso 6 \\
>

\
\
\\
N

Step/ Etape/

Paso 1 =
Step/ Etape/ WARNING:
Paso 5 ONLY USE THE HAND
TOOLS PROVIDED

Page: 2 of 2





